IN221000588V01_UK

1. Do not discard any packaging until you have checked that you have all parts and
fittings.

2. Ensure you have enough room for safe assembly. Ensure children and pets are
kept out of the assembly area.

3. We suggest you carry out the assembly on a soft surface like a carpet or the opened
box, so as to avoid scratching the paint.

4. Please note that this products is made of cast metal, you may find some
unevenness on the surface which entirely normal for cast metal and is not a defect.
(1). Always lift and carry instead of dragging as dragging can cause damage.

(2). Clean with warm water and a lint free cloth.

(3). Do notuse abrasive or corrosive cleaners.

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTION




Dear customer,

Thank you for purchasing this product. So that your appliance serves you well, please
read all the instructions in this user's manual. If you have any questions, please contact
our customer care center.

Our contact details are below:

Country &) Phone W Email
UK 0044-800-240-4004 enquiries@mhstar.co.uk
IMPORTER ADDRESS:

MH STAR UK LTD
Unit 27, Perivale Park,
Horsenden lane South
Perivale, UB6 7RH

MADE IN CHINA




Garden Chairs

IMPORTANT, RETAIN FOR FUTURE REFERENCE:
READ CAREFULLY

Only for domestic use
Use tips:

* Maximum Weight Capacity of Chair: 220 Kg

*Put the chair stably on a flat floor.

*Mount the garden chairs in the shelter of the weather.

*Stay away from open flames.

*Don’t hang anything in the structure.

*Avoid the overload at the anchors/structure.

*It is advised that don’t stay on the chairs when there is a storm.

*Do not use in adverse weather condition and cover furniture when not in use.
Precautions before assembly:

*Prepare a clean and dry mounting area.

*Verify that the product is not damaged.

*Check that none of the pieces are missing.
Maintenance:

*Clean with a soft fabric.

*Regularly remove leaves and / or water collected on the canvas.

*Check the chair regularly.
Storage conditions:

*The fabric should be stored completely dry, in a clean and dry place to avoid the
risks of mold.
Caution with the risks of pinching or cuts during assembly.
The manufacturer declines all responsibility in case of damages due to a
bad installation or due to weather.




PARTS LIST

Part

Part

No Description Part picture | Qty No Description Part Picture Qty.
M8 Flat —
—e— A - 11
R’&B&{ﬂ washer b +1(spare)
@ Backrest “Q“ "Q“ 1 .
M8 Spring _
B \ = 11
Washer - +1(spare)
C M8 Nuts @ 11
+1(spare)
@ | Chair Seat 1
D | M6*30 Stud ﬂ 2
Front Chair < M6 Flat S
® Legs 2 E washer < » (Sgare)
Back Chair _« M6 Spring -
@ Legs 2 F washer @ “ (Sgare)
.‘.»‘t‘
G M6 Nuts v 6
+1(spare)
® Right Arm 1
H | M6%25 Stud ] 4
M6 protect
! hats ‘ 6
® Left Arm 1
J M8 protect . 1
hats
(@ | Screwdriver ﬁ 1 Wrench 1
Rubber Leg ° Q Note:Rubber Leg Pad L have been
L 4
Pad preassembled




Attach the Backrest (@) to the Chair
Seat (@) using Washers and Nuts
(A,B,C).Tighten the Nuts using the
wrench. DO NOT over tighten.

O c
OB
OA

Attach the front and back Legs (®,®) to the
Studs on the Chair Seat (2)) using washers and
Nuts (A,B,C).Tighten the Nuts using the wrench.

Attach the Right and Left Arm(®,®) ,using
the studs (D) and washer, nuts (E,F,G) ,DO
NOT over tighten .and then using Studs (H)
and Washers and Nuts (E,F,G). Adjustto a

Adjust the pre-installed Rubber Pad (L) until the chair is level with the ground , Upon
completion of full assembly and bolted up-all screws can be tightened down. Tighten
all the nuts and cover them with nut caps(1&J).

correct place ,then tighten D&H.




